INSTRUCTION BULLETIN

No. 9006043
Machine: S20
Published: 01-2010
Rev. 00

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire Kkit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9006029

SYNOPSIS:

This kit contains the parts needed to install a deluxe seat kit on S20 machines.

Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 1 hour)

PREPARATION:

1. Park the machine on a clean level surface,
turn off the machine, remove the key, and set
the parking brake.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

2. Disconnect the battery cables from the
battery.

WARNING: Always disconnect battery
cables from machine before working on
electrical components.

3. Remove the existing operator seat from the
machine. Discard the removed seat, seat
switch harness, and all mounting hardware
and components.

IB 9006043 (01-2010)

INSTALLATION:

1. Use two hex screws (9), two flat washers
(10), and two hex nuts (11) to install the seat
belts (8) onto the suspension seat (1). Refer
to Fig. 1.

2. Use the hardware included with the seat
switch (2) to install the seat switch onto the
suspension seat (1). Refer Fig. 1.

3. Connect the seat harness (7) to the seat
switch.

4. Use four hex screws (4), four flat washers (5),
and four hex nuts (6) to install the suspension
seat (1) onto the main cover. Refer to Fig. 1.

5. Route the seat harness (7) through the hole in
the main cover and connect the seat harness
to the main wire harness. Refer to Fig. 1,
Fig. 2, and Fig. 3.

6. Use the hardware included with the
suspension seat (1) to install the arm rest (3)
onto the seat. Refer to Fig. 1.

7. Reconnect the battery cables to the battery /
batteries.

8. Start and test the machine.



FIG. 1

IB 9006043 (01-2010)



H3ON3S 13nd (1) =8V
Y3AN3S 13Nd 0L

Q)

&)

LHOIT
TIVL LHOIY (1) :738vl
AHOIT TIVL LH9IY 0L

HOLIMS Lv3S (1) sT3avi
6 HOLINS Lv3S :0L

4

38041S/A34 :113av1
SS3NHVH 380HLS-3SH3A3Y :0L

s = S

3NON :713av1
*"3A00/M_X00718
TIYNIWG3L 3sSn4 (02) 0L

T4 :(1)73av7

AVI3d 3NITON3 13n4

L s

N

(][]
@E®

3NON :73gv71
(E) SLNdLNO d3sN4d vHLX3 :0L

0L

24 s (1)73av

AVI3Y AYLIN3S OWY3HL

G3NNTLINOD

2
(o]

SSVdAD ([) :713@v7]
SSVdAE NMOOLNHS 1V3S :0l1

dANd 13N4 :113av

dANd T13Nd4 13s310

0L

0L

& m@

“MS*COAH 0399073 7138Vl
HILIMS Y3114

S
I

"0OAH 03990713

LHOITT A1VL L4371 (1) :73@v7
AHOIT VL 1437

0l

0L

PJ<HN._JWN<J
“L17v 0L

dN3L OcH

NS INSSIyd
[] RICHEREETR)
(©) 'OLIkS “SS3d

A10 “en3 oL

13avT

HOSN3S dW3L 02H :0L

FIG. 2

IB 9006043 (01-2010)



TO: MAIN HARNESS
SEAT SWITCH CONNECTION
LABEL : NONE

O

TO: SEAT SWITCH
LABEL : NONE.

)
WIRE # POSITION
GRY 1

OPEN 2
GRY 3
TO: MAIN HARNESS
SEAT SWITCH CONNECTION.
LABEL: NONE.
FIG. 3
Bill of Materials for Seat Kit, DIx, Cl [S20] - 9006029
Tennant
Ref. Part No. Description Qty.

v 9006029 Seat Kit, DIx, ClI [S20] 1
A 1 1056543 Seat, Suspension [Grammer GS12] 1
A 2 69971 Switch, Seat 1
A 3 71477 Armrest Assy, RH, F/53845 [Grammer] 1
A 4 41342 Screw, Hex, M8 X 1.25 X 40, 8.8 4
A 5 32490 Washer, Flat, 0.25, Std 4
A 6 08709 Nut, Hex, Lock, M8 X 1.25, NL 4
A 7 1056539 Harness, Seat [S20] 1
A 8 30533 Seatbelt, 60.0L 1
A 9 39283 Screw, Hex, M10 X 1.50 X 25, 8.8 2
A 10 41430 Nut, Hex, Lock, M10 X 1.5, NL 2
A 11 32492 Washer, Flat, 0.38, Std 2

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 9006043 (01-2010)



